19.Lug. 2006 14:53

CARRARO SERVICE ++39+49-9219160

26.09M CARRARQ AXLE REF 130425 - 131727
For "J.I. CASE"
Spara Parts List

Nr. 4837

MARCH '96

P.

1



19.Lug. 2006 14:53 CARRARO SERVICE ++39+49-9219160 Nr. 4837

26.09M GARRARQ AXLE REF. 130425 - 131727
for "J.1. CASE"

SPARE PARTS LIST

INDEX OF PAGES

1.1 Axle Housing

2.2 Swivel housing and steering cylinder
3.1 Bevel gear/ pinion set

4.2 Differential

5.0  Drive shaft

6.2  Whes! hub and spicyclic reductlon gear



19.Lug. 2006 14:53

26.09M CARRARD AXLE ref,130425-131727
Axle housing

CARRARO SERVICE ++39+49-9219160

Nr. 4837 P 3

1.1

* Valid only for axle ref. 131727

MQD. N 4884
Pos.  Raf. oty Description Pos. Rel. Qty Description
1 130411 2  Flange
2 128050 4 Drain plug M.24
3 n23n27 4 RivetD32
4 123147 1 Plate
§ 128614 1 Central housing
. B 020497 4 Gorew MBx30 5533
T 130384 2 Trumpet
8 118504 2 Bush
8 118516 2  Oil seal
10 021159 24 Screw M12x70 5737
1 028511 4  Quring 2-184
12 126745 2 * Bushing
13 131987 1 * Central housing
14 024261 1 * Greaser nippie M10x1



19.Lug. 2006 14:53 CARRARO SERVICE ++39+49-9219160 Nr. 4837 P.

26.09M CARRARO AXLE ref.130425-131727
Swivel housing - steering cylinder ‘ - 2.2

4

MORD. N"4808
. Pos. Ref. Q.ty Dasctiption Pes.  Ref. Oty Degcription
A

1 125813 2 Bellavllle washer 28 027692 2 Spherical bearing
? 124615 2 Bush 29 131275 2 Space washer
3 024210 2 Greaser nipple Méx1

4 1274924 16 Baft M12x25 (Salf locking)

5 128206 2 King pin

6 118647 2 Bush

7 116723 2 Oil seal 42x62x14

g 130420 1 Bwivel housing R.H,

9 128207 2 King pin
10 024211 2 Greaser nipple MBx1-45°
11 128474 1 Steering arm assy (R.H.Threaded)
12 350501 1 Ball joint (R.H.thread)

13 022183 1 Nut M18x1,5
14 350505 1 Ball joint (R.H thread)
15 128368 1 Steering oylinder
16 048132 1 Oil seal kit
17 049133 1 Fod
18 049131 i Cytinder head
19 350502 1 Ball joint (L.H. threaded)
20 342646 1 Nut M18x1,5 (L.H. Thread)
21 350507 1 Ball Jolnt (L.H.Thread)
2z 128473 1 Steering arm assy (| H.threaded)
23 B22437 2 Nut M18x1.5 (8elf Locking)
24 127223 ) Bolt M16x75
25 B22429 2 Nut M.16 5588
26 130421 1 Swivel housing LH.
27 128629 2 Ballevilla washer



19.Lug. 2006 T4:54

25.09M CARRARO AXLE ref.130425-131727
Beve! gear/Plnlon set

CARRARO SERVICE ++39+49-9219160

Nr. 4837 P.

31

)

MOD.N 4604

Por. Rel. Q.ty Desctiption Pos.  Ref. a.y Dascription
1 066019 1 Bevel gear/Pinion get Z=12/30
2 118450 . Shim 2.50mm
2 118452 &him 2,60mm
2 118454 8him 2,70rmm
2 118456 Shim 2,80mm
2 118458 Bhim 2,90mm
2 118460 Shim 3,00mm
2 118462 Shim 3,10mm
? 118464 Shim 3,20mm
2 118466 Shim 3,30mm
2 118468 - Shim 3,40mm
3 127372 2 Bearing-32207
4 128635 1 Collapzibie washar
5 118446 1 Lockwasher
6 118445 i Ring nut M35x1.5
7 123462 1 Thrust washer
8 p281n 1 0, ring 3118 2-123
9 118838 1 Ol seal B2x58x15
10 151886 1 Flange ,
11 024785 1 Snap ring .30 DIN 471
12 125830 2 Wagher



9. Lug. 2006 14:54 CARRARO SERVICE ++39+49-9219760 Ne 4837 P 6
26.09M CARRARO AXLE REF. 130425 - 131727

Differantiai 4.2

MOD. N. 5242

Pos.  Rel . Dezcription Pos. Ref. Q. Dezcription
1 066162 1 Dffferential kit

2 1272682 2 Shaft

3 127283 4 Thrust washer

4 127280 2 Driving plate

& 127281 10 Plate

8 127279 8 Driving plate

7 n273M 2 Bearlng

8 131052 2 Ring nut

8 128660 2 Locking plate
10 128440 2 Screw MEx10 (self lock.)
1 126662 6 Batt M10x1,5x75 (salf lock.)
12 121018 1 Pin
13 128609 1 Ditfarential housing



19.Lug. 2006 T4:54

CARRARO SERVICE ++39+49-9219160

26.09M CARRARO AXLE ref.130425-131727
Drive shaft

Nr. 4837 P.

5.0

Poz. Ref. 0ty Descriptlon Pos. Ref. Q.ty Description
1 130414 2 Drlve shaft
2 127120 2 Thrugt washer
3 127275 2 Thrust washer
4 024745 ¢ Snapring D40
b 046250 2 Half shaft (Diff side)
6 04087 2 Central body
7 040875 16 Look ring
8 040872 4 Bpider
g 040805 2 Half shaft (wheei side)

[



19.Lug. 2006 14:57
26,09M CARRARO AXLES REF. 130425 - 131727

CARRARO SERVICE ++39+49-3279760

Wheel hub and epyclcllc reductlon gear

Nr. 4837

P.

6.2

8

Pos.  Ret, 0. Description Pos.  Ref. @ Description

1 047706 2 Cassetts seal

2 134283 4 Bearing

3 123363 12 Stud

4 085057 2 Wheel hub

5 028608 2 0. ring

g8 126881 2 Crown gear

7 115612 12 Nut M18

8 118606 12 Washar

g 120426 2 Flanetary carrler

10 020480 4 Bolt M&8x20

11 023271 2 Gopper washer 24x30x1,5
12 021555 2 Plug M24x1,5

13 120485 2 Thrust washer

14 128452 12 Washar

16 028306 312  Nasadls bearing (by tenth)
16 128451 & Shaft

17 024864 3] Snapring D.22

18 130195 & Planetary gear

19 127904 8 Centering hush

20 126658 8 Bolt M10x45

21 126912 2 Ring

22 129162 2 Whael carrier

23 130194 12 Thrust washer





